¥ VL.BE.MRC.

BAMELE HFEEER

ITALY VI.BEMAC. JEANS SMART SOLUTION

ST

PARTS MANUAL

3022BHE

RS 10 42

Bottom Hemming Unit




H %

P T e T TLT=Y o ] o) L 2RO 2
1AL T EB A —HEAA SECLION ...ttt a sttt et s s s s s 4
1.1 LR A AE--Upper synchronous pulley @ssembly c........cevceeveceevceeeieeeeeseeeeseeesee e 7
1.2 £ R T EAT 4H44--Needle pitch adjustment connecting rod assembly ..........cccccevevevevveeene. 7
1.3 PRER AT 2 --Tread take-Up @SSEMDIY ...c.cvcveveeeccceececece et 8
1.4 HLLIEVS R 20 44--Head lubrication valve assembly ........c.c.ccovvieererererereeeeeeee e 9
1.5 £ AL T HELLAF--Upper thead sweeping assemMbIy...........c.cuveevrervereevereeeeseeeesessesesssessenas 9
1.6 £ T S 244 --Needle bar guide assembIY........c.cvvceevevceeeeeeeceeeeeee e 10
1.7 JE I ZH A —-Presser foot @SS@MDBIY .....c.cceveveieieieeeeeeeeeeececee ettt 11
1.8 £ FE 15 ZH4F--Stitch aduStMENt COMPONENT .......veveveeeeeeececececeete et 12
1.9 FFETHHZH 1 --Needle shaft @SSEMBIY ........c.cvcveveveeeecececeee ettt 12
1.10 FEAR W 2 14F--Rotary hook lubrication assembly ............cccoeecueerererereveeeeeeeeeeeeeeeeeeeeaeaenes 13
111 Je LR 2R LA -Clamp @SSEMDBIY c..evvveeeeeceee ettt ettt 14
1.12 J 5857 2R 2044 --Pulley bracket assembly..........vvvevereceueuerereteeeeseeeseeeseeeeeee et 15
1.13 HEAT 211 -Feeding COMPONENTS ......c.cveveveveeeieeeceeececeeee ettt ae sttt st s sennas 16
1.14 RS A --BlOWING COMPONENLS ...ttt asae et s st s s snas 18
2 T2 --Next SECtiON COMPONENLS ........oveeereeereceeeeaetetetetetetesesesesesesesesesaeasaesesesesesesesesesesesssssasasanas 19
2.1 B AL 7r 8 28 2 14--Chain stitch thread trimming assembly ..........c.ccoovevevevevrcceeeeerereeenens 22
2.2 THIZH 4 —-Lower shaft @SSEMDBIY ......c.cveveveveveeeieieeeeeeeeeeeeceeee ettt es s saea s s st sns 22
2.3 BE AL B ZLAF--Chain drive @SSEMDBIY .......c.cveveveeieeieeeeeeeeeete et ae e 23
2.4 T IEE T FE 41 E--Lubricate mailboX COMPONENES..........cccveveeeeeeeeeeeceeeerereeere e 24
2.5 THILH 2L F--Lower shaft il SUPPIY @SSEMDIY ......vcvvveieeeeeceecee e 24
2.6 THHIZEFT LA -Lower Nk @SS@MDBIY ......c.veeeieiecececectetete ettt en s 25
2.7 FIAZEHFE A --Lower timing pulley assembly.......cccucueuevevereeeeeeeeeeeeeeeeeeeese e 25
2.8 B AL B LA -Locking drive @SSEMD ........c.cuiuiuiucueeeieieeete ettt es s s s s 26
2.9 B BT 2R 4 1F--Locking thread trimming assembly.........cccucveveveveveveeeeeeeeeeeeeseeeeeeesesese s 27
2.10 AL SELLLAE--Hook Cylinder @SSEMDBIY ........c.cucueueuerereveieeeeeieteeeeeeee et enes s s 28
2.11 D HE AL B 2 14--Stepping motor drive COMPONENES .........c.cveveveveeeeeeeeeeeeeeeeeeeeeseee e 28
2.12 BEHME S ZH A --Curved needle drive assembBIY.........c.cvcveveeeveeeeiieeeeeeeeeee et 29
2.13 N AL 411 --Lower oil level pipe assembIY .........ccucueveveveveieeeeeeeeeeeeeeeeeeeese e 29
3 IE AT 28 204 --Forward Crimper @SSEMDBIY ........c.ccucucueueueterereeeeeeeeeeeeeseeseeeae ettt sesesesesesesenenans 30
4 [ 1A 1 28 20 A --Reverse crimper @SSemMBbIY ........c.c.cveveveveeeeeccececeeeesese ettt es s aens 31
5 LT " RACK PAES ...ttt ettt ettt s et et et ea s es e s s st eesteness s s sens 32
5.1 HLZE T #B--Lower part of the frame..........ccceveveveeeeeeeeeeeeeeee ettt sesns 34
5.2 B0 —-Pneumatic COMPONENES .......c.cveveveeeeeeeeeeeeceeeeeeae ettt sesesesesessesesssaeeeaesesesesns 36
5.3 HHL A IRSZLAE--Motor and drive COMPONENTS...........cvveeeeeeeereiereeeeeeeeeeeresesesesessseseeeeeesesns 38
5.4 ST FEZH 4 —-Light CONTrol COMPONENTS......cvcvvvieeeeeeceeeeeeae ettt es s s s esssaseeaeaetesesesesees 39



.:\\.é o . @ @r\ ‘. i
B AN ¢

= T

31




M EEIBr—Final eassembly

Fg(ARHS SEHS B TR HE
NO. |Part NO. Italy NO. [PartName Description Number
1 |1853NS15002 | 172001003 |BY £k 2H 44 [l e K b8 4T Screw 1
2 |1853NS10004 [ 17200100-2 [JEAR [l & i84] Screw 1
3 [skekeksksksk %ﬁﬁ@zﬂiﬁg@éﬂﬁi Chain stitch thread trimming components 1
3 |ekskekokok B1 7 26 75 B 28 2H A lock stitch thread trinming components 1
4 185328004 3022-213A [#) Gasket 1
5 1185323001 3022-190 *ﬂ%%%@ sewing head shockproof gasket 1
0 |skkekskkok NAEESUE KL Forward hemming coponents 1
6 |Hekskokokk Sz 7] 3 2H A Revers hemming coponents 1
7 |WO01004 RM5 M5 E H M5 gasket 2
8 [S05338 TCET M5X 14 [N FAESLERETM5 X 14 Screws M5X 14 2
9 [S02125 VTS-003  |FFAEEAE B8 ETMA X 10 Screws M4 X 10 4
10 _|W01001 RM4 P A Flat gasket A 4
11 (930200173 3022-066C | |25 MR ZHATE (525) | tover side cover plate components 1
12 [185309013 3022-069  |WLk 15 B 7% [ e AR Fixing plate 1
13 [185312033 3022-64C | WEEk[H 2 Magnet holder 1
14 [185247001 MAG-002  |[Rfe: Round magnet 1
15 [S01086 VIS-041  [FFAERAELBRET Screws 1
16 [W06014 RM3B T D8d3. 210. 5 Dish gasket 1
17 [s01601 VTS-006 | A8 (R4 SL B ETM3 X 4 Screws M3 X4 1
18 1930200172 3022-080A |IXZN a7 22 4s i (W) | Drive belt safety cover 1
19 [S09009 STET M5X5G |~F-¥ifi 55 /E WRET M5 X 10 Screws M5 X 10 2
20 1185330202 XC—KE-01P [{=41{7 2044 Needle stop coomponents 1
21 [S05930 TCEL M4 X35 [P7S fA [ AE L iR 4T Socket head cap 1
22 [N01050 DM4F 7N VA ZE T R B4 Hexagon flange nut 2
23 [1853NS30006 | TC M4 X 10AFQ ||l 25 SLiB 4T Screws 2
24 1185335008 7X32 &5 523 Transmission belt 1
25 |skskskokeksk 3022-362A |ARIH #% {7 17 P s FR2 Transmission belt guard gasket 2 1
26 [Fkskokadok 3022-362B |ARiH 4% F7 A g B Transmission belt guard gasket 1 1
27 1930200167 3022-130 ﬁﬁ%ﬁﬁ%f)ﬁ% (5774 ) | Transmission belt guard gasket 1
28 |W01041 RMAX 12 [MACH M4 big gasket 8
29 [S02125 VTS-003  |FFA# G AE L B8 ETMA X 10 Screws M4 X 10 8
30 1930200171 3022-132  |HEAn#CHINLEE (W) Pulley motor guard 1
31 1930200169 3022-063 [ g (g Upper side cover 1
32 1930200170 3022-129  |jfifBAE S () Mop device transmission guard 1
33 [Hkekskorok 3022-363A |J =t Cushion 1
34 |S01600 VTS-004 | JFAERAESLIEETMA X 6 Screws M4 X6 2
35  |skskskskskk jﬂ% N At Lover side components of the sewing head 1
36 stk PLL b A Upper side 1




0 89 88 87 85 6%

i

84




IFL3k _EF5 %4 —Head section

Fs | ARHS SEMHS | TR HE
NO. [Part NO. Italy NO. |PartName Description Number
1 (930200168 3022-065 [Hl3k FYiRiE (i) |uper side cover of sewing head| ]
2 1185302006 1650/929 | HZR AT 28 4l Thread take—up pin 1
3 [Hekskskskk 106K302N-BHE | & 4T -Cr 2HAF Needle bar eccentric assembly 1
4 |skeksksksksk 3004K162N %fﬂ:@[ﬁﬂéﬂfﬁi Needle bar guide components 1
5 [185312015 3022-092  [iF£RAR Thread guide plate 1
6 [S01600 VIS-004  |FFAE R AL IEETMA X 6 Screws M4 X6 1
7 (185312008 3022-054C |EHAE N id £k Lower thread guide plate| 1
8 [S17013 TCBET M4 X6 P[RSk /S MAIEE] M4 X Screws M4 X6 1
9 [k 3022K039B | & FE A A4 Needle pitch adjustment components 1
10 [18530201000 3022K074 [ Cr2H A Eccentric components 1
11 [s02912 VIS-041  [FHH#FE A LR ET M3 Screws M3 1
12 (185247001 MAG-002 | [R|fd%k Round magnet 1
13 [185312033 3022-64C  |[HEEL [ 2B Magnet fixing block 1
14 185303036 3022-203  |#hE Bushing 1
15 185322001 3022-186A | PkLkis fEiAL Thread take—up chute| 1
16 1185312032 3022-186A }}Eléﬁwjjﬂ\:‘% Thread take-up protective cover 1
17 |W01004 RMb5 SRR 3 Flat Washers 3 1
18 [S01086 VIS-024 | FFAE R AT SLBEETM3 X 12 Screws M3 X 12 1
19 |S05338 TCET M5X 14 | 7S f~F A L BEETMS X Screws M5 X 14 4
20 [W01004 RM5 V- 545 Flat Washers 5 5
21 |sseksrsor 3022K240 | & B4 AE Presser foot 1
22 (701516016 DM5 X 5 185 WA REMb 1 shape hexagon nut 2
23 |W01002 RM3 SRR 3 Flat Washers 3 3
24 1S01110 VIS-007 | FFAE R AL BEETM3 X 10 Screws M3 X 10 2
25 185312007 3022-046A |-EFLit 2k Seven—hole cable 1
26 [S17880 TCBET M5 X6 | 7S AR ELIRETMS X 6 Screws M5 X6 3
27 [185303007 3022-133 SF?%TT&*?I}E’H—LE Balance push rod limit sleeve 1
28 [S09131 STET M5X5G | 7S FHBREIM5 X 5 Screws M5X5 2
29 |ssstolokek 090K302A  [JeZk 234044 Thread clam 1
30 [185312001 3022-044A | —FLIT %k Two—hole cable 2
31 |18521300300 | 17268332 |XWZHJZkds Double—clamp 1
32 185312003 3650/074 |LEDJ] % %2 LED light holder 1
33 |W06013 RM6B g Washers 3
34 [S09104 X EBEETME X 20 Screws M6 X 20 1
35 [N08002 DM6A 7S H X B REMG Hex lock nut M6 1
36 |k 3022K451A |MZkHH4k I Gr 4t Hook cylinder components 1
37 [185312005 3022-045  [iF£kiR Thread board 1
38 |skekkskokok 3022K615A | AHAE: Blowing components 1
39 [185230015 |KITKFARETTO2|LEDT 3¢ 4H 44 LED light holder 1
40 |185312002 3022-043  [JEC£E VU FLEI I 2Rk Front cable board 1
41 1185312088 IR 5 1) B B 1 35 iR Drive wheel 1
42 1S05859 NS A R AT SL IR ETMA X 8 Screws M4 X8 2
43 1185303051 3022-656 | L ylA E e E Fixing sleeve 1
44 1185344003 3022-656A | F AL Upper fuel level 1
45 1505047 TCET M3X4 |7~ A FHESLIRETM3 X 4 Screws M3 X4 1
46 185312034 3022-153A V& R 0il tank cover 1
47 |N05011 3022-281 [Mi&IET 0il box handle 1
48 1S09144 STEI M4 X14 | NfAIREIMA X 16 Screws M4 X 16 1
49 |W06015 RM4B T 2 8] 4 Washer 4 1
50 |N08009 DM4AR 7N A R REMA Hex lock nut M4 1
51 185335005 RPP8 BBz Transmission timing belt 1




592 |skskskskoksk 3022K035 bR e 2H A Upper synchronous pulley assembly 1
53 (S09161 STET M6X 075X 8 |MEETM6 X 0. 75X 8 Screws M6 X 0.75 X 8 2
54 |S05337 TCEL M5X12 [N A AAESKIREIME X 12| Screws M5 X 12 3
55 1S09137 STEI M6X10 [#24] M6X 10 screws M6 X 10 2
56 (185303011 3022-135 [ Sfa i & e hggT Hexagon socket set 1
57 111419001 2% T) thread cutting knife| 1
58 1145811015 28 T IEET Srews 2
59 110122004 A FLZE Needle bar hole plug| 1
60 (1141300600 e 2% 2R A thread clamp components 1
61 (1233100400 Rk o A thread winding components 1
62 114511003 TEAE R AT S R AT Screws 3
63 [k 3022K617A jﬁ*ﬁ{[}]{ﬁvéﬂﬁ: Rotary hook lubrication assembly 1
64 |W01041 RM4 HH Gasket 1
65 |S05267 TCET M4X20 [ S FIFESLIREIMA X 20| Screws M4 X 20 1
66 [18530202600 7 el 4% B AT 204 Gearbox transmission rod 1
07 |[Hkskskskok 3022K112-BHE | Bz 77 & < 2R 2H A Pulley bracket components 1
68 [Hskskskokok 3022K057 [ FFET-HhZH A Needle shaft compponents 1
069 1185245007 M-5ALU-4 |%#E ek Hose connector 1
70 |skksksksksk 3022K621 B3k 3 [ 2H 44 Head lubrication valve components 1
71 1S09110 STET M5X 16 |N7SFIEEIMS X 16 Screws M5 X 16 1
72 1701516016 DM5 X5  |HEERM5 Nut M5 1
73 1930200016 3022-003  [H13 F5 (W) Head section (painting) 1
74 |1853NS12001 VTS-023  [PRERAT 45 fh 5w iR ET Screw 1
75 (185312020 3022-155 |6 Am 2 5 [F] s 20 Mop device fixing frame 1
76 |W01010 RMS MSH T M8 gasket 2
77 [L02147 TE M6X20 |75 S B2 AEM6 X 20 Bolt M6 X 20 2
78 185309013 3022-069 |[f5EMK Fixing plate 1
79 701513033 TCEI M3X 16 [#24TM3 X 16 Screws M3 X 16 1
80 [185312090 FERMACAVO _[JEZkE) Crimping hook 1
81 [S09128 STEI M3X3 |#ZE4TM3 X4 Screws M3 X 4 1
82 (185209081 007-069 |fL gy ZedE Sensor mounting 1
83 [185230004 SENS-NPNNO | '# FFAL K 2% Normally open sensor 1
84 185302007 3022-070 | k% Upper shaft 1
85 |1853NS17001 | 3022-243 |#3% Thread plug 1
86 [185335010 s T L E Winding drive wheel 1
87 [S10009 PEETM6 X 8 Nut M6X8 2
88 [H01026 SEG22/1 fi[{ﬂ}Lﬂﬂ ?,ﬁ‘l‘ﬁif% Retaining ring for reverse hole 2
89 [185322005 G16 X 22 X 3A ST 55 5] P Lip shape seal ring 2
90 [185303037 3022-352 [ %l ) & Middle copper sleeve| 2
91 [L02123 TE M6X30 [7SA kg Hexagon head bolt 1
92 |W01003 RM6 CE-Y51 M6 gasket 1
03 |skskskskskk 3022KPUL-BHE | #6457 2044 Fabric pulling component 1
94 |N04004 DM6BA 2% W2 REN6 Flange nut M6 1




1. 1 EFRZH# HMA4—Upper synchronous pulley assembl

5 |ARHS SEMHS |8 ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 185303020 3022-005 | L[EDHT 22 ikt Upper flange 1
2 |B01018 620477 |GB/T276%H%& GB / T276 bearing 1
3 18533500300 | 3022-035 | b N 4L Eh [E 4 A A Synchronous belt wheel]| 1

6

e E
A

1. 2%t BB EM H/——Needle pitch adjustment connecting rod assemb

Fg(ARHS SEHS B TR HE
NO. |Part NO. Italy NO. [PartName Description Number
1 185302006 1650/929 | HhZRAT 4 % Thread take—up pin 1
2 185324003 HKO808A |41 4l #KHK0808A Needle bearing 2
3 185305002 3022-039 | & FE A IERT Stitch adjustment 1
4 1185324004 HK2516. 2RS ¥4t 42K HK2516. 2RS Needle bearing 1
5 (185305001 3022-068 | P HEAT Balance putter 1
6 [S05918 TCEI M6 X16 [PN7S A B SKIRETM6 X 16| Screws M6 X 16 1
7__1S09160 STEL M6X075X5 [WEETME X 0. 75X 5 Screws M6 X 0.75 X 5| 1




1. 3Pk R IEAFH - ——Tread take—up assembly

5 |ARHS SEMHS |8 ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 |S01600 VTS-004  [FFAEFIAE SR ETMA X 6 Screws M4 X 6 1
2 |W01041 RMAX 12 (M4 )T M4 large gasket 1
3 1185324007 608ZZQE IRV EREH K 608ZZQE Deep groove ball bearings 2
4 185303008 110C302B i%*?iﬂﬂ]?(% Connecting rod bearing sleeve 1
5 1185305003 110C302A ﬁ‘ﬂ:ﬁzﬂ: Needle bar connecting shaft 1
6 1185303009 BOCL0X 12X 25 |E1FF AT 4E Cooper cover 1
7 185328001 3022-312 Loy Eccentric pin washer| 1
8 [185305004 3022-311  [HkZk ghiAl Thread take—up crank | 1
9 1185338001 538AN PR AT Thread take—up shaft 1
10 [185228015 517/C ANEE A R T Bearing washer 2
11 [(B04071 62477 ij%iﬂjﬁ(624zz Stainless steel bearing washer 1
12 [1852NS20001 | 3022-367  |HkLkAT b iB4T Screw 1
13 [185203053 PAPO812P10 [#k&kiEFFHhE Thread toke-up comnecting rod bushing 1
14 1185205007 517N %Eéﬁﬁﬂ: Thread take—up connecting shaft 1
15 [185303010 BOC10X 14X 12 |HhZEATHIE Cooper cover 1
16 [185328002 106C302A  |EFAT M AR 4R Needle bar crank 1
17 1185304001 106C302  |&H4T HhAR Needle bar crank 1
18 1S09161 STEI M6X075X8 Qj%%ﬂ/[(ixo_ TH X8 Screws M6 X 0.75 X 8 3
19 1S09160 STET M6X 075X 5 |WEETM6 X 0. 75X 5 Screws M6 X 0.75 X 5 2
20 _|B04072 620577 |#l7K620577 Bearing 620577 1




1. 481LVETE IR /4 —Head lubrication valve assembly

5 |ARHS SEMHS |8 ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 185245007 M-5ALU-4 [R5 & /2. 5-M5 Barbed elbow & / 2.5-M5| 3
2 1185236001 3022-633 |y 1]k Throttle valve connector 1
3 1185227001 1650/456 |33 spring 1
4 1185222031 OR6.5X 1 |23 FEOR6. 1 X1 Sealing ring OR6.1 X 1 1
5 185202025 3022-622  [VEIH IRYEZE Filling valve piston| 1
6 |185222025 OR6 X 1 4 FBOR6 X 1 Sealing ring OR6 X 1 4
7 185209070 3022-621 | JH IR Throttle valve 1
8 1185245015 KQ2H02-M5A | Eid 2k & 2-M5 Straight connector & 2-M5 1
9 (185209070 3022-621 | INIESCT Ml TR $2SM5 T shape connector M5| 1
10 1185312037 3022-636 *}Ly;ylﬂ)}%ﬁ'ﬂi;& Head lubrication valve bracket 1
11_{S05047 TCET M3X4 [N BT I IRETM3 X 4 Screws M3 X 4 2

1. SR AL S FLH A —Upper thead sweeping assembly

Fg(ARHS SEHS B TR HE
NO. |Part NO. Italy NO. [PartName Description Number
1 |701S15017 TCBEL M3x5 |7 AT IR Ski24T Screws 1
2 (185213002 3650/038  |id4ki Thread hook 1
3 1185245029 5650K077E |/A) 28 S Hook cylinder 1
4 185245060 KQ2L02-M3G |25 3k d 2-M3 Elbow joint 1
5 1S05929 TCET M4X25 |7~ Bk < BB AT M4 X 25 Screws M4 X 25 2
6 (41536009 TCBEI M3x5 | A4 LGRLZ-M5 Trachea Joint 1
7 1185309012 3022-342 |G Fr Cylinder clamping block 1
8 (185312004 3022-451A SB[ EAR Cylinder fixing 1
9 [NO1050 DMAF 22 2 REN4 Flange nut M4 2




1. 645 M2 —Needle bar guide assembly

5 |ARHS SEMHS |8 ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 185302008 3022-142 44T Needle bar 1
2 1185303012 3022-053 &S LAE Copper sleeve 1
3 185309015 3022-182A | S 18 >0 48 Guide bracket 1
4 1185323006 PF134089 |uhZk 0li line 0. 04
5 185303013 3022-053A [£MAT & FHE Copper sleeve 1
6 1185301005 3022-224 &3k Needle chuck 1
7 185303014 3022-089A %‘[‘131:&?&*% Needle bar connecting column 1
8 1S09161 STET M6x075x8 | N 7\ FH ~F-iif 25 iE W8T SCrews 1
9 [1853NS17001 3022-243 | F#hZ2tE Upper shaft screw 1
10 [S09148 STEL M5 X 8G | A7~ AT i S e MEETM5 X 8 screws M5 X 8 2
11 |185245007 M-5ALU-4 |34 Z5 4L b 4/2. 5-M5[Barbed elbow joint &4 / 2.5-M5] 2
12 |P01068 M3X10SP | [AAF45A%Y Cylindrical pin A 3
13 1185303015 3022-056A |EIHF 5 ] SZZE [ e i Fixing bushing 1
14 _1S05152 TCEL M6X 65 |#2ETM6 X 65 Screw M6 X 65 1

10




1. 7R H—Presser foot assembly

5 |ARHS SEMHS B ZHH#R HE
NO. |Part NO. Italy NO. [PartName Description Number
1 |S01606 VTS-025  [JFAEFIAE SLIRETM3 X 2. 8 Screws M3 X 2.8 2
2 (185316002 3022-265B | & TF FE JE 15 AR Adjustment plate 1
3 1185316001 3022265 [JE IR Presser foot pedal 1
4 1185302009 3022-258 | I AL ] A Fixing pin 1
5 (185312035 3022-239  |JEJHI S #E R Support plate 1
6 |1853NS17002 | 3022-276  |JE 7 #¥ [ e i 4] Screw 1
7 |W06014 RM3B T g AR Butterfly spring pad 1
8 [505402 TCET M3X6 | 7S IRAELIEETM3 X 6 screws M3 X 6 1
9 [S09129 VTS-013 N 7S A P o X e R ETMA X 4 screws M4 X 4 2
10 [185309018 3022-256 | JE A EL T S E R Front connecting block| 1
11 [185345001 2429010  |JEBHIREL Presser foot 1
12 185245007 M-HALU-4  |f8]/A) =03 3k Barbed elbow 2
13 1185226003 3022-259 %Ef%fﬁﬂfm%ﬁ Placket correction claw pin 1
14 185309017 3022-257 | AV SRT 22 30 i o Je Praseer oot orlinder rear fined sont | 1
15 [185309016 3022-240 |EBIT) 28 Presser foot blade holder 1
16 [S02104 TSPET M4 X 10| N 7S FAPTILBEETMA X 10 screws M4 X 10 2
17 [S01600 VTS-004 | JFHERAESLIEETMA X 6 Screws M4 X 6 2
18 [W01001 RM4 CE-Y5T M4 gasket 2
19 |N08002 DM6A 7N A VE A T BB BEMG Lock nut M6 1

| 20 1185312036 3022-241 | RIS 33 [ 7 A Support fixing plate| 1

11




1. 8%t BE A 4H/——Stitch adustment component

5 |ARHS SEMHS |8 ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 185302011 3022-074D |1 RE AT IE H Stitch adjustment slider | 1
2 185326001 3022-074E | FE AT 45 Stitch adjustment 1
3 185302010 3022-074A  |EFFE Y AR Stitch adjustment 1
4 1185309019 3022-074B |4t FE T R B R Ak Stitch adjustment slider pressure plate 1
5 [1853NS10004 | 17200100-2 | JHIJE] sE d2 4T Screw 2
6 [S09131 STEI M5X5G [#24TM5 X 5 Screw M5 X 5 1
7 [S09161 STEL M6X075x8 |[HEETM9 X 0. 75X 8 Screw M9 X 0.75 X 2
8 |1853NS30001 VTS-030  [ETFE i 7 FR A7 #RET Screw 1
9 [S09155 STEI M4 X 10G|[#24TM4 X 10 Screw M4 X 10 1
10 [185303016 3022-074C |1 FE T % Stitch adjustment 1
11 [W06019 M20RB | washer 3
12 185303017 3022-074F |E1 PR A 1T hE BF Stitch adjustment 1
13 |S12014 STEL M3 X 5GP [#Z4]M3 X 5 Screw M3 X 5 1

1. 9%t 8 2H - —Needle shaft assembly
5 |ARHS SEMHS B ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 |S09131 STEI M5X5G [#E4TM5 X 5 Screw M5 X 5 1
2 1185303018 3022-057 |JFEEhANE Needle shaft jacket 1
3 (185302012 3022-058 | AT HiliG ZEAT Piston rod 1
4 1185127103 MO-8X8X 16X 6 |BY 2R 7)) T s "B pi Compresses spring 2
5 1185303019 3022-059  |JT4 4 % Needle shaft cover 1

12




=
)
o /

SR RS
o (TP 1 e &

(sl sl
_—
/

3/ \u \es

38/ 21/ 28 o1

1. 10ETEE 4H-—Rotary hook lubrication assembly

Fs | ARHS SEMHS | TR HE
NO. [Part NO. Italy NO. |PartName Description Number
1 |S05918 TCET M6X16 [P7S M SLIRAT M6 X 16 Screws M6 X 16 1
2 [N08002 DM4AR Ui &g b fpisig i | Hexagon lock nut M6 1
3 [W01003 RM4B M6EE - (GEE) M6 gasket (general) 1
4 1185312034 3022-153A V& R 0il tank cover 1
5 [S05047 TCET M3X4 |7 A [ SLIRETM3 X 4 Screws M3 X 4 1
6 [185231001 3022-281 [ &#RT 0il box handle 1
7 [185221001 3022-623  |HFidiE RS Copper filter 1
8 185222021 OR132 ZH Sealing ring 1
9 [S05433 TCET M5X8 |7~ A A 84T Socket head cap 1
10 185222022 0OR2018 A Sealing ring 1
11 |185245008 M-5ALU-6  |&53k elbow 2
12 185209071 3022-617 | AR i 1 & Hook lubricant box 1
13 |skekokskskok KB trachea 1
14 185245006 M-5AU-4  [$E3k Connector 2
15 |S05427 TCET M4AX16 | 7SR AT L8 AT Socket head cap 2
16 (185209072 3022-620 [y &) A 0il box base 1
17 185245007 M-5ALU-4  |&53k elbow 1
18 [185236001 3022-633 V1] |ﬁ—§|?§§k Throttle valve connector 1
19 1185227001 1650/456 |33 spring 1
20 [185202025 3022-622  |[JEIH RIVE % Filling valve piston| 1
21 [185222031 OR6.5X 1 [% 4 BEOR6. 5X 1 Sealing ring 1
22 1185222025 OR6 X 1 31 EOR6 X 1 Sealing ring OR6 X 1 4
23 1185209070 3022-621  [yl11] A Throttle body 1
24 1185245015 KQ2H02-M5A |33k Connector 2
25 1930200175 3022-632A |V &S PEMR (WA 0il box support 1
2060 1185303038 3022-631 /El}]ﬁ[@‘jf%j{;@ 0il box shockproof bracket 1
27 1185222008 3022-134A |ZEp3kjE Buffer washer 2

| 28 1185309034 3022-630 |JH £ A0 0il box bracket 1

13




1. 11223 H 4 —Clamp assembly

5 |ARHS SEMHS B ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 185309003 090C302A | & 28 28 JiS Ja Clamp base 1
2 [S09130 STEI M4 X5G |7 T e i85 TM4 X 5 Screws M4 X 5 1
3 [S05410 TCEI M3 X10 [PN7S A FAESKIRETM3 X 10| Screws M3 X 10 2
4 1185313002 650/024  |[i w224k ¥ Fixed slow line hook 1
5 185302025 124ATE  [J& 2R )i JRE Vi 2 Piston with clamp 1
6 [185222043 O0R2056 |5} FBl0R2056 Seal ring OR2056 1
7 |1853NS10002 |STET M4 X 10GT |3z 2k 38 55 ik Clamp set screw 1
8 [185245006 M-5AU-4 |85\ F%:k Barbed fitting 1
9 |1853NS3005 FALRET Loose nail 1
10 [S09039 BEETM3 X 3 Screw M3 X 3 2
11 (185303006 )R R Adjusting seat 1
12 |1853NS30002 S R NEET Clamp screw 1
13 [185327003 PRk F Thread take—up 1
14 [185312027 Je LR Clamp board 2
15 |185312028 AL L.oose wire board 1
16 [185327002 SJe £ ne Tension spring 1
17_|1853NS16002 KRR ) Clamp nut 1

14




1. 12550 X 220 —Pulley bracket assembly

5 |ARHS SEMHS B ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 185126102 261/032 | $uAG s e 4L 5 il Mop belt drive shaft 1
2 |185203039  |BOC8 X 12X 16 |H1EBOC8 X 12X 16 Copper sleeve 2
3 185309005 3022-263  |BEkIk KR Sprocket tensioner 1
4 |L02155 TE M6X 25 [7NA k4 A B2 AEME X 25 Bolt M6 X 25 1
5 [W01003 RM6 Y5 M6 gasket 1
6 (185309004 3022-112 |kt w48 Pulley bracket 1
7 185309006 3022-264  |BiERI A Lock tab 1
8 1185339001 3022-246  |HEAifLzh FAEse Mop drive sprocket 1
9 [S09149 STET M6 X 12G | 7S T 5 e iRETM6 X 12 Screws M6 X 12 1
10 [S05340 TCEI M6X10 [N7S A BRAELIZETM6 X 10| Screws M6 X 10 3
11 185325001 3022-244  |15#750 Gear 750 1
12 [185339002 3022-245  |MEARfEEN T BERS Mop drive lower sprocket | 1
13 [185303001 3022-140 |%hE Bushing 1
14 [s05072 TCEL M6 X 30 [N7S A AL LIRETME X 30[  Screws M6 X 30 1
15 185339005 3022-271 fEIE 5% Drive roller chain 1

15




39

39

41 40

R -

LI

LY

\

16



1. 13¥E42H1—Feeding components

Fg(ARHS SEHS B TR HE
NO. |Part NO. Italy NO. [PartName Description Number
1 |S17892 TCBET M4 X 25 | N 7~ #~F- 5] S BE AT M4 X 25 Screw M4 X 25 1
2 |185112111 261/038  |#tAn BB A Protective sheet on 1
3 [S17878 TCBET M5 X8 [7NA~F R SLBRETM5 X 8 Screw M5 X 8 1
4 1502912 TSPET M3 X6 [T 5 #1: Sk £ M3 X 6 Screws M3 X 6 1
5 [185312075 0007CG82 | HAfnds & A FBidr Protective sheet 1
6 [185135102 261-036 _ |$tuAH [F]20 707 Mop timing belt 1
7 185303045 3022-292 T@%ﬁ%ﬁ?% Lower wheel of mopping device 1
8 185303044 3022-292A A SEE TEHE Copper sets 1
9 [185126104 261/042  |$uAG TH A0 [ e 4 Fixing pin 1
10 [185103112 261-505  |HEA T 46 S Al Support shaft 1
11 [S09130 STEI M4 X5G |7 T e 484 TM4 X 5 Screws M4 X 5 3
12 185305008 3022-291  |HBATIEFT Mop link 1
13 [S05912 TCEI M5X10 [N7SA A SKIZETM5 X 10]  Screws M5 X 10 1
14 [185144105 261-506  |HAf H#e Mop middle wheel 1
15 [185144107 261/507B  |#Efiak K5e Mop tensioner 1
16 [H05009 1650/451  [JF 4 Split ring 2
17 [S09131 STEI M5X5G |7 T S e 48 4TM5 X 5 Screws M5 X 5 1
18 |W01003 RM6 - 2586 Flat washer 6 1
19 [L02145 TE 6X 10 |/Sf 32 44M6 X 10 Bolt M6 X 10 1
20 185103110 BOC4, 5X8X12 | F#ET & Copper sets 2
21 [185312024 3022-361 | SELATFEBRAL A Cylinder stroke limiter 1
22 [N01007 DM6 75K BEREM6 Hexagon nut M6 2
23 |1851NS10101 261/047  |[HEAGUEATFME X 75 Mop screw M6 X 75 1
24 185302003 3022-026 | HaAf%E B ok EHIER connection board 1
25 1185303005 PAPO60SP10 | H JEE & Self-lubricating 1
26 |P06006 261/025  |[#4A6X14 Pin A6 X 14 1
27 [185103114 261-044 |3 ok B0 S 34l Mop tensioner support shaft| ]
28 (185327001 261/024 | Rz gk B Belt tension spring 1
29 [1853NS10003 261/023 | F7r ik BRAT Belt tension screw 1
30 [185145138 22-35A  [HeAG S ELAA Mop cylinder 1
31 185245013 804 4 1/8 |EfAZLP4-RI/S Right angle elbov ®4-Rl1 / 8 2
32 1185103108 BOC8x12x16C |47 J7 [n] Bk A 23 i & copper sets 1
33 |S17893 TCET M8 X 50 [P7SA~F R SLBRETM8 X 50 Screw M8 X 50 1
34 [185126101 M5X20SP_|[FAEEATY5 X 20 Cylindrical pin A type 1
35 18530901000 302-394  [HuAE % B [ e Mop device fixing 1
36 [185103111 261/034  |¥A LRGP RRE Protective spacer on mop 1
37 185126102 261/032 | $uAn i fe AL Bl il Mop belt drive shaft| 1
38 185103107 BOC5X8X8 |4 Copper sets 1
39 [S12034 STET M5 X 8GP |7~ AT B e B AT M5 X 8 Screws M5 X 8 2
40 1185109106 261-015  [HuAm%s & i e th Fixing block 1
41 [wo6003 RMSB I Y 5 55 D20d8. 2t0. 9 Butterfly spring 4
42 |N08003 DMSAR IE 4 I AN A0 S B MG lock nut M6 1
43 1509160 STEL M6X 075X 5 |dE 42 J@ kA /s fi SR BUZ B M6 Lock nut M6 2
44 1185135101 261/509  |[HEAfasEe Mop belt wheel 1
45 (185245089 G6 L Connector 1

17




1. 14 [ 2H14—Blowing components

Fg(ARHS SEHS B TR HE
NO. |Part NO. Italy NO. [PartName Description Number
1 [18531201600 0680302 | WS ME[H 5 Blowing fixed seat 1
2 [417S17423 TSPEL M5X8 |y NAULKIZEET Screw 2
3 (41536009 AS1211F-M5— | S/ #:k Trachea joint 1
4 (18531201800 | 3022-615A |WR/<ME Mouthpiece 1
5 |W06013 RM6B A Gasket 3
6 |N08002 DMBA #2 1} Nuts 1

18




.
o

oy

AW




2 N3 2H/F——Next section components

5 |ARHS SEMHS |8 ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 |sekskorskok BERCE 08 N AL sh Ak Transmission 1
1 [sestoksors i SN2 N LS ZHA: | Locking stitch lower 1
2 [S17879 TCBET M6 X 10| A7 A A S 84T Socket head cap 1
3 [W01003 RM6 X 18 [ME# M6 gasket 1
4 1185303022 3022-222 | ol R Sk Center shaft base 1
5 [185222037 OR2087 |07 [EOR2087 O-ring OR2087 1
6 [S05427 TCEI M4X16 [N MBI LIZRET M4X 16 Screws M4 X 16 2
7 [Wo1041 RM4 MK M4 large gasket 2
8 1185309028 3022-673 | Nk 42 Lower shell shaft bracket 1
9 [S05337 TCEL M5X12 | S M LIEEIM5 X 12 Screws M5 X 12 2
10 |W01004 RM5 M5# M5 gasket 4
11 [185312043 3022-019  [FEZkuk' i Chain tensioner bracket| 1
12 |P01081 M4 X 10SP  |[FIAESH Cylindrical pin 1
13 [185344001 3022-022 B4R SR Chain tensioner 1
14 [S17880 N 7S A R A S BB ETME X 5 | socket head cap screws 1
15 [Wo6017 RM5B i1 3 Spring pad 1
16 [12912327 FH 28 ] o 2 Wire clamp 1
17 1185312010 3022-055  [JEZR J\ Lk 2k dik Hole line board 1
18 [S01604 VTS-002  [FHH#[F i S B ETM5 X 10 Screws M5 X 10 3
19 [185309031 3022-012 [ (NBERERR Left connection plate| 1
20 1S05918 TCEL M6X 16 |/ fBA:LIZ%] M6 X 16 Screws M6 X 16 4
21 |P01079 M6 X 20SP | [FI k40 Cylindrical pin 4
22 1185122101 1650/986  |1EBh YA IS AE Stop convex rubber column 4
23 1185309032 3022-013 | A &R Connection base plate| 1
24 |185312011 3022-091  [JE R DY FLik 2Rk Hole line board 1
25 1509147 TE M4X30 [N 7S AT 5 e WRETM4 X 8 Screws M4 X 8§ 1
26 [S09009 STET M5 X 5G | A 7S A~ viig X e B 5T Screws 2
27 [S17003 TCBET M5 X 25| /S #1~F [ S R ET Screws 1
28 118531300400 | 17268332 |/ 2k 2e4H {4 Small clamp assembly 1
29 1185312009 3022-029 |14kt Wire board 1
30 [185213002  [4650EV9-05-086/4650EV9—-05-0861F £k 44 cable hook 1
31 |701S15017 TCBEI M3 X5 [#84] M3 X6 Screw M3 X 6 1
32 1185245029 2650/077 A& G 4A: Hook cylinder assembly| 1
33 1S05929 TCEI M4 X25 | 7S FAELIREIMAX 25 Screws M4 X 25 2
34 1185309012 3022-342  [FAERSGL FeFrR Clamping block 1
35 1S05409 PEET M10X 30 Screw M10 X 30 2
36 1S05050 PEET M10X 25 Screw MI0 X 25 2
37 1S09150 STET M6 X 16 | NS Tl e BRETM6 X 16]  Screws M6 X 16 1
38 |S05427 TCEL M4X16 | S AR SKIZET M4 X 16 Screws M4 X 16 1
39 |Heksketotok 3022-212  [HLSL R Nose section 1
40 |185126101 M5 X 20SP__ | AT =L [l o 4 Fixing pin 2

20




41 |kekekskskek 3022K034B g%f*ﬁéij]éﬂﬁi Curved needle drive assembly] 1
42 1509009 STEI M5X10G| NS Fim S e BEIM5 X 10]  Screws M5 X 10 2
43 185325002 100C302  |Jie s R vike it Gear assembly 1
44 |kt 3022K071A | FEh4HAE Lower shaft assembly 1
45 [sskskekorok 3022K414 | FHEEAHA Connecting rod assembly 1
46 |k 3022K331A | B &ty 20 4F Lower shaft oil supply assembly 1
47 |kekskekekek 3022K040 ‘Fﬁﬂfﬁ"ﬁ'%éﬂﬁi Lower timing pulley assembly| 1
48 185335004 3022-079 | N5 Lower shaft pulley 1
49 1509137 STEI M6 X 10G [P f1 Fsi % 84T M6X 10 Screws M6 X 10 2
50 [Hskskskokok 3022K122A | B 5y 46 4H A4 Lubricant tank assembly 1
51 1185309030 3022-441 [T F &%k Lower cover 1
52 1S01604 VIS-002  |FFHE R LBEETM5 X 10 Screws M5 X 10 3
53 [eketototok 3022K442 /A28 S ELAHH: Hook cylinder assembly| 1
54 |S05860 TCEI M5X25 | 7S AL LIREIME X 25 Screws M5 X 25 1
55 1505339 TCEI M5X16 | 7S RAELIREIME X 16]  Screws M5 X 16 4
56 1185330001 MBC320070 [25 3 HiAL Stepper motor 1
57 |S05151 TCEI M8X55 | 7S RAELIRETME X 55 Screws M8 X 55 4
58 118533500100 | 3022-194A |33k EEHLIREN A3 4 Synchronous pulley 1
59 1185335007 1241050 |20 3t ALK S [F] 20 4y Timing belt 1
60 [185203025 3650/017D |HHLEHE Motor shaft sleeve 1
61 1S09160 STET M6X 075X 56| 75 £ F-5tk 52 25 TM6 X 0. 75X 6 | Screws M6 X 0.75 X 6| 2
62 1185339006 3022-282  |HEAm B umiE 4% Roller chain 1
03 [Hkkskskskk 3022K025B ’/'szt_l: Eﬁtﬂlffgiﬂéﬂfqi Stepping motor drive assembly 1
64 [185203054 PAPZ0814P10 |Hl#EPAPZ0814P10 Bushing 2
65 [185309009 3022-006  |#EAE AL A0l A 48 Left bracket 1
66 185309007 3022-007 _ |[#EAafEah AT 48 Right bracket 1
67 [185309008 3022-123  |HEATEC HAL S48 Mop wheel motor bracket 1
68 [185203054 PAPZ0814P10 |Hl#EPAPZ0814P10 Bushing 2
69 |W01003 RM6 M6 M6 gasket 2
70 (185302020 3022-027 | CokE [m) Fl Central transverse axis 1
71 (185303030 3022-076  [ZEFEY Link pin 1
72 1505338 TCEI M5X14 | SABAELIREIME X 14]  Screws M5 X 14 1
73 1185324001 SCE78 A8 1 Gl R Ll 2K SCE 78 Bearings SCE78 2
74 185303032 3022-028 | [r il R 437 424 P Retaining ring 2
75 1509131 STEI M5X5G [/ T i & 5 B8 %TM5 X 5 Screws M5 X 5 2
76 1185302021 3022-083  |#hFE L4 Shaft moving pin 1
77 1185326003 3022-084  |Hh/ Ay Shaft locking pin 1
78 |sskskskoksk 3022K226 | N5 A A 204 Level pipe assembly 1

21




2. 145\ By 26 2H {——Chain stitch thread trimming assembl

5 | ARHS SEMHT  |BK TR HE
NO. |Part NO. Italy NO. |PartName Description Number
1 1185315006 031RASH91A |%HHr Needle board 1
2 185305005 032RASHI1 Egéjéij]jjii_jﬂ: Thread cutting knife linkage 1
3 185309020 3022-435 iﬁ%iﬂﬂﬁf [hread cutting fixed knife gaske 1
4 1185319001 02RAS591TN |87k 52 ) Thread trimming knife| 1
5 [S02914 TSPET M3 X6 |FTHEVTILBRETM3 X 6 Screws M3 X 6 1
6 185319003 01RAS591TN |85 BIZk5) ) Chain cutter 1
7 |1853NS15001 60RAS261 | BUZk =z )] X[ h24T Screw 1
8 185315004 UN63928AN |55 X EFLIR Chain pinhole plate 1
9 [S09128 STET M3X3G | PN 7 f - by 55 78 BRET M3 X Screws M3 X 3 2
10 [185315007 031RAS591B |4 HRAEERR Needle board paneling| 1
11 [185326004 054RAS591 2}]7]@{',%%% Moving knife locking pin 1
12 [S01605 VIS-021A  |[FFEE[RAE SLIRETM2. 5 X5 Screws M2.5 X 5 1
13 [185309021 030RAS591G | BT 28 S RISk FSZE e R Connecting block 1
14 [S09131 STET M5X5G [P 7~ A - iy 55 e BT M5 X Screws M5 X 5 1
15 185345008 030RAS591  [BFZRS T Thread trimming cylinder 1
16 _[S05428 TCET M4 X 20 [N FIAT SR Screws 2

2 3
2. 2 FEhZHH—Lower shaft assembly
5 | ARHS SEMHT  |BK TR HE
NO. |Part NO. Italy NO. |PartName Description Number
1 [185324006 NA4902. 2RS |#li7KNA4902. 2RS Bearing NA4902. 2RS 1
2 [S09128 STET M3 X 3G | PN 7 f - by 55 78 BRET M3 X Screws M3 X 3 1
3 1185302013 3022-071A | F#h Lower shaft 1

22




2. 3R EZH M ——Chain drive assembly

F5 | AFMHS SEMHS |8 FHHR HE
NO. [Part NO. Italy NO. |PartName Description Number
1 185302015 3022-343  |E44h Looper shaft 1
2 [s09130 STET M4 X5G [Py & e 5 M4 X 5 Screws M4 X 5 2
3 185312040 3022-333  |AZH Hook piece 1
4 [S01605 VTS-021A  [JFFE R AL LS AT Screws 2
5 [S09145 STET M4 X 16G | N 7~ £ ~F- ity 55 e BRET Screws 1
6 [185231001 3022-281  |MESRT 0il cap box handle 1
7 [N08009 DM4AR YAV Ly 45 Hex lock nut 1
8 [wo6015 RM4B T T e 4 Disc spring washer 1
9 185312039 3022-214  |@i F 5 Front lower cover 1
10 [S02919 TSPEI M3 X5 [JFHf T k24T Screws 1
11 [S09131 STET M5X5G [P/ #-F i & 5 B4 M5 X 5 Screws M5 X 5 2
12 [185303028 3022-219A  [/MtAi ke Small mop wheel 1
13 [185303024 PAPO710P10 |/NaAmfe il Small mop wheel 3
14 1185203043 PAPO510P10 %ﬂﬁﬁé%ﬁhiﬂﬂg Scissors rotating shaft sleeve 2
15 [S09137 STET M6 X 10G | PN 7~ £ ~F- ity 55 e WRET Screws 1
16 (185309022 3022-213  |&H#REE Needle plate seat 1
17 (84623001 LIN4410  |[“P4E ARY Flat key type A 2
18 [185339004 3022-221 /M EER Wheel sprocket 1
19 [185302016 3022-247 |/N{EAR RS T Small mop wheel axle 1
20 [185309027 3022-336 | Wi as iR Connection block 1
21 (185303023 3022-337 W EE Lining casing 1
22 1501601 VTS-006 | JF A8 o f: Sk iR4T Screws 6
23 [85113019 BX112A [/t e Small cable plug 1
24 1701516014 DM3 VAY: L 0: Hex nuts 1
25 (185213002 3650/038 |3 £k44 Thread hook 1
26 1185312041 3022-223 |4 T L Hood under the seam 1
27 |701S15017 TCBEI M3 X6 [H7SH P LIRET Screw 1
28 [18530304700 T e A Curved pin bushing assembly | 1|
29 (185302017 3022-341 A& Hook thread spool I
30 [185203042 1650/909  [5EWEAR HifhE Front shaft sleeve 1
31 [S09160 STEL M6X075X5 | 7S£ Tk &% 5E B8 4TM6 X 0. 75X5 | Screws M6 X 0.75 X 5 3
32 185303027 3022-340 %%‘HSE’ETE Curved needle limit sleeve 1
33 185312038 3022-334  |#EF T Needle guard 1
34 1206511022 VTS-020 | JFAH AT S iR4ET Screws 2
35 1185317001 3022-335 | &4} Looper 1

23




2. 4 F HIEIE WA HMA—Lubricate mailbox component

Fg(ARHS SEHS B TR HE
NO. |Part NO. Italy NO. [PartName Description Number
1 185309024 3022-122 ‘F%‘{I}]?’%’/Hﬂ%ﬁ Lower section lubricant tank 1
2 [S09130 STET M4 X5G |7 f o B e 84T Screws 4
3 [185245006 M-5AU-4 |85\ F%:k Barbed fitting 1
4 1185245010 M=5UT W@ggjﬁ @T;ﬂﬁ%m Female thread universal joint T M5 1
5 (185345003 M-5AU-6 |81\ F%:k Barbed fitting 1
6 |P05005 H 4 Cotter pin 3
7 185245104 FEH I @4 Transparent tubing [0.0096
8 1185323006 AT T I 2R Needle rod lubricant line| 0. 094

wer shaft oil supply assembly

5 |ARHS SEMHS B ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 [H01026 SEG22/1 | ifLAsftERipE22 X 1 K8 Retaining ring 2
2 185322005 G16 X 22 X 3A |[BTE 2% 5] Pl Lip seal 2
3 185303029 3022-331A [ FHi[HE 0il return sleeve 1
4 185245006 M-5AU-4 | {8173 3%k Barbed fitting 1
5 1701516016 DM5 X 5 YAV L XS Hex nuts 2
6 [S09159 STEI M5 X 35G | N 7S A P X e i EIM5 X | Screws M5 X 35 1
7 1185322004 0R2062 |07 & O-ring 1
8 1185302018 3022-331B | [ Al £ 5 e I Tightening cap 1

24




Fs | ARHS SEMHS | TR HE
NO. [Part NO. Italy NO. |PartName Description Number
1 1S09160 STET M6X075X5 |7 o & e B4TM6 X 0. 75X5] Screws M6 X 0.75 X 5 2
2 1185302019 3022-329 | FHh Ly Spindle eccentric 1
3 185324004 HK2516. 2RS |V &l lizk Needle bearing 1
4 185305006 3022-414 | FHIEAT Connecting rod 1
5 1509128 STEI M3 X 3G | /N1 T o 5 e 1A TM3 X 3 Screws M3 X 3 2
6 [1853NS16001 | 3022-330 |F{w.CoiE L) Main eccentric nut 1
7 1505402 TCEI M3 X6 |/ T S e 184 IM3 X 6 Screws M3 X 6 2
8 |W06014 RM3B O Gasket 4
9 185324005 GESDO Ik Bearing 1
10 |S01601 VIS-006 | FFAE R AT SLBEETM3 X 4 Screws M3 X 4 4
11 [185312042 3022-402  |FEFFRX Link guide fork 1

_12 185309026 302_2—401 ;‘l@ﬂ:@fmﬂ}ﬁ“ Connecting rod guide gasket 1

2. TF R H®HMH——Lower timing pulley assembly

5 | A5 SEMHS  |BK TR HE
NO. |Part NO. Italy NO. |PartName Description Number
1 1185303031 3022-040 |[FF A EE Timing belt support sleeve 1
2 |B01018 620477 H17K620427 Bearing 620477 1
3 118533500300 | 3022-035 |G amde 4t Timing pulley 1
4 1S09161 STEI M6X075X8 |/ F~Fui B BEATM6 X 0. 75X 8| Screws M6 X 0.75 X 8 2

25




2. 88 RAE BN ZHF—Locking drive assembly

5 |ARHS SEMHS |8 ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 185218001 1650/906A gtk Hook 1
2 (185203042 1650/909 | 5E et il & Front shaft sleeve 2
3 [S09130 STET M4X5G |7 f o & e 84T Screws 4
4 18530303900 TR i 22 20 A Hook shaft rear sleeve 1
5 |185324007 608ZZQE  |VRVAERHH 4608 Deep groove ball bearings| 1
6 [185303028 3022-219A |/MEAiES Small mop wheel 1
7 1509131 STET M5 X 5G | 7S~ 55 e BEETM5 X 5 Screws M5 X 5 4
8 185303024 PAPO710P10 | Joym %l & 0il—free bearings 3
9 [S09161 STEI M6X075X8 |75 i 2 i@4TM6 X 0. 75X 8 | Screws M6 X 0.75 X 8 1
10 [s09145 STET M4 X 16G | N 7 #f ~F- Ui 25 o BERET Screws 1
11 |N08009 DM4AR YAV kb Hex lock nut 1
12 [W06015 RM4B TR pea i £ Disc spring washer 1
13 [185231001 3022-281 |G AR T 0il cap box handle 1
14 [185312039 3022-214 |HI N & Front lower cover 1
15 502919 TSPEI M3 X5 [JFHiyi Lg% Screws 1
16 185309022 3022-213  [E#REE Needle plate seat 1
17 1185302016 3022-247 |[/NEATES G Small mop wheel axle 1
18 [185339004 3022-221 [/NEAT RS Small mop wheel sprocket 1
19 [185302022 3022-352 | ERR % Hook shaft 1
20 185325004 096C302 e /N5 Rotary drive pinion 1
21 |S05859 TCET M4X8 |7 RAE L 84T Socket head cap 2
22 [Wo01001 RM4 T Flat Washers 2
23 [185312044 3022-463 | hnfE 5w A Reinforcement guide 1
24 118531800100 03RASH91 | Jie#k & v e 20 A4 Hook positioning hook assembly 1
25 (84623001 LIN4410  [*FEE A% Flat key type A 2
26 [185312041 3022-223  [JK&&EIN FLE Hood under the seam 1
27 1501601 TT S AL S BEETM3 X 4 Screws M3 X 4 6

| 28 185113019 BX 11270 /i 2R3 5 Small cable plug 1

26




2. 98 R BT 2R 4HfF—Locking thread trimming assembl

5 |ARHS SEMHS B ZHH#R HE
NO. |Part NO. Italy NO. [PartName Description Number
1 [185315006 031RAS591A |44k Needle board 1
2 1185305005 032RAS591 |BT2kzh T1iEATF Knife linkage 1
3 1185319001 02RAS591TN |BTZk5E TJ Thread trimming 1
4 1502914 TSPET M3 X6 [FFEUILIRETM3 X 6 Screws M3 X 6 1
5 (185319002 01RAS591TNA |4 BT 25 T Cutting knife 1
6 [1853NS15001 | 60RAS261 [BIZkzh ] 'S [HEME4ET Screw 1
7 [S01601 VTS-006 | JTAE [FAE S BEETM3 X 4 Screws M3 X 4 1
8 [185327005 MO.9X5  |ByLknndE Thread cutting 1
9 (185315003 UN63928A |8t aCAT FLIR Locking pinhole 1
10 [s09128 STET M3 X 3G |7 i S e M8 4T M3 X 3 Screws M3 X 3 2
11 [185315007 031RAS591B & HRAENR Needle board 1
12 [185326004 054RAS591 | & JJ 4 4 Locking pin 1
13 [S01605 VIS—-021A  |FFHERAE S BEETM2. 5X5 Screws M2.5 X 5 1
14 [185309021 STEI M5X10 |BTZR S EL kL ERER R Connecting block 1
15 [S09131 STET M5 X 5G | 7S~ 55 e BERETM5 X 5 Screws M5 X 5 1
16 [185345008 030RAS591 |BTZR AT Thread trimming cylinder | 1
17 1505267 TCET M4X 20 |75 A S IRAT Screws 2

27




2. 108 S FTHH4—Hook cylinder assembly

5 |ARHS SEMHS |8 ZHH#R =
NO. |Part NO. Italy NO. |PartName Description Number
1 185309001 3022-442  |/A) LS L A Hook cylinder base 1
2 (185312006 JUKY-006 "2 285 il > %2 Hook line cylinder bracket 1
3 [wo1041 RMA X 12 IMARF M4 large gasket 2
4 1802125 VTS-003  |[FFHEFAE S HEETMA X 10 Screws M4 X 10 1
5 [s01018 TC M4X20  |[FFAEFI A SR ETM4 X 20 Screws M4 X 20 1
6 [W04007 RM6 X 18 | K#PE6 Large washer 6 1
7 [S05917 TCEL M6 X 14 [/ f AL IBETM6 X 14 Screws M6 X 14 1
8 (185209101 1650/031-2 |/2) 2S5 ] 5 e Hook cylinder fixed seat 1
9 [S05427 TCEI M4X16 [N MBI LIZET M4X 16 Screws M4 X 16 1
10 |185245006 M-5AU-4 |88\ F%:k Barbed fitting 1
11 [185245029 2650/077 /A LRSELA4E Hook cylinder 1
12 [S05402 TCEI M3X6 |#8%] M3 X6 Screw M3 X 6 1
13 185228001 RM3C BT Gasket 1
14 1185309040 1650/152 |AZ8 )T Hook piece 1

2. 11 B3t EN4E 8 HH—Stepping motor drive components

Fg(ARHS SEHS B TR HE
NO. |Part NO. Italy NO. [PartName Description Number
1 185325003 3022-119  |#aAm/N k52726 Mop pinion 726 1
2 [S09041 STEI M6X6G [#2%E] M6X5 Screw M6 X 5 2
3 |W01017 RM10 M1O%: F M10 gasket 1
4 1185303002 3022-017 [ Adjusting washer 1
5 185335002 3022-138 Bt NN BN [E DA e Synchronous pulley 1
6 [185302002 3022-025 | HeAn#CAL 2% Mop wheel drive 1
7 1509160 STET M6 X 075X 5G| g7~ i & E WB4ATM6 X 0. 75X 5| Screws M6 X 0.75 X 5 2
8 (185303003 3022-015  [BRAZE Limit sleeve 1
9 1185339003 3022-220  |fEIXERAMNI/INEERS Small sprocket 1
10 |S09131 STET M5 X 5G | 7S F~F- i 5 e BERETM5 X 5 Screws M5 X 5 1

28




2. 12415812 ——Curved needle drive assembly

Fg(ARHS SEHS B TR HE
NO. |Part NO. Italy NO. [PartName Description Number
1 185302006 1650/929 | #hZRAT 4 % Thread take—up pin 1
2 |W06003 RM8 X 18 s E Elastic washer 1
3 [185324003 HKO808A |V %T Hil A HKOS08A Needle bearing 2
4 [185305007 3022-034 ﬁﬁ*ﬁﬁﬁlﬁ\f@?‘gﬁ Rotary hook eccentric link 1
5 (185324002 HK2820. 2RS V& &14il #KHK2820. 2RS Needle bearing 1
6 (185303026 3022-037  iEEmOES Looper eccentric 1
7 [S09160 STET M6X 075X 6 |7 f T & 24TM6 X 0. 75 X5 | Screws M6 X 0.75 X 5| 2
8 1185309023 3022-339 |4z shiEst Curved needle sport link 1
9 [S09161 STET M6 X 075X 8 |75 Fith % e iE4TM6 X 0. 75X8 | Screws M6 X 0.75 X 8 2

| 2\
_Fp‘\ AN . .

2. 13 F ML E HMH—Lower oil level pipe assembly
Fg(ARHS >EMH5 |8 TR HE
NO. |Part NO. Italy NO. [PartName Description Number

1 185309025 3022-226 |V 48 0il level tube bracket| 1

2 1185222042 0R2018  [0JE[E[OR2018 O-ring OR2018 1
31185344002 3022-233  [J{v 0il level tube 1

29




3IE il 2 H/E—Forward crimper assembly

5 |ARHS SEMHS B ZHH#R HE
NO. |Part NO. Italy NO. [PartName Description Number
1 |S01600 VTS-004 | JFAERAESLIEETMA X 6 Screws M4 X 6 4
2 18531208600 1F [ & 10 28 A4 Front crimping assembly 1
3 185312025 3022-283  |LF #1028 [ e ik L-shaped curling 1
4 |W01004 RM5 H M5 Gasket M5 2
5 [S05338 TCEI M5X14 [PN7S A FAESKIRETM5 X 16| Screws M5 X 16 2
6 [185312012 035RAS591 |54 4K Guide plate 1
7 [S05337 TCET M5X 12 [N S FIFESLIREIM5 X 12| Screws M5 X 12 2
8 1185312013 036RAS591 | E#R Pressure plate 1
9 1185245007 M-5ALU-4 |%#E ek Hose connector 2
10 [185345009 039RASH91 | A &L Crimping cylinder 1
11 [S05928 TCBET M4X 22| SIRAE S IREIMA X 22|  Screws M4 X 22 2

| 12 1185309011 037RAS591 [Fpt G2 ] i Bk Coil guide slider 1

30




AR MBI 2R HE—Reverse crimper assembly

Fg(ARHS SEHS B TR HE
NO. |Part NO. Italy NO. [PartName Description Number
1 |S01600 VTS-004  [FFHEEAE L IEETMA X 6 Slotted cheese head 2
2 (18531208700 S i A5 10 2 20 A Crimper 1 1
3 [185312025 3022-283  |LAYERi0 28 [l e AR L-shaped curling 1
4 |W01004 RM5 HTM5 Gasket M5 2
5 (505338 TCEL M5X14 [N7SA A KIZETM5 X 16| Screws M5 X 16 2
6 [185312012 036RAS591 | SZEMR Guide plate 1
7 [S05337 TCEL M5X12 [N7SA A LIZETME X 12| Screws M5 X 12 2
8 [185312013 035RAS591 [JE#R Pressure plate 1
9 (185245007 M-5ALU-4 |®E ek Hose connector 2
10 185345009 039RAS591 [ S ML Crimping cylinder 1
11 [s05928 TCBET M4 X 22| N7~ R AE S BEETMA X 22)  Screws M4 X 22 2
12 (185309011 037RAS591 [kl S )3 Bt Coil guide slider 1
13 185309035 038RASH91 |il#s3hdh Curl block 1
14 [S17875 TCBET M4X 16| N NP FISLIRETMAX 16]  Screw M4 X 16 2

31




32



SHLZE ¥R —Rack parts

S | ARHS SEM4S  |BK FHHR HE
NO. |Part NO. Italy NO. |PartName Description Number
1 |soksdokaok MR R 6 Lower part of the 1
2 [701S15009  |[TCBET M8 X 16| P4 7 £ -5 3k 2 Hexagon flat head 2
3 1930200196 ST-C-141 |Bi# gk (i) Protective strip 2
4 118510310 261-748B B2k N4 E Inner ring of 2
5 1185103102 261/748A  |Bi 2 A4l Protective strip 2
6 118533200100 | ST-C-110C [ k4 Upper pillar 1
7 |L02109 TE M8X25 [7SA kg e B4l Hexagon bolt full 4
8 [Wo1010 RMS T8 Gasket 8 4
9 |sekskedokok LA DR 20 44 Motor and drive 1
10 (18530903300 [ A Knee control kit 1
11 (930200177 TAV-V300-04 | &ML (BIE) Platen components 1
12 [701S15005  [TCBEI M6 X 14 |*FFSLM SAIRE] M6X14 | Hexagon socket head 2
13 [701S15002  [TCBEI M8X12|*F[FkM/NfiR4] M8X12 | Hexagon socket head 4
14 [185230033  [INT-GEN-000B|HEJE I & switch 1
15 [185230005 [ INT-GEN-000C|[} K 2 3M25 X 1. 5 Waterproof connector M25 X 1.5 9
16 |N04004 DM6A L Z IR RIM6 Flange nut M6 6
17 1930200176 ST-C-016A |FLEIT 23R (&) | Power switch mounting plate | |
18 [S05426 TCET M4 X 12 [7S A A SKIEET M4 X 12 Screws M4 X 12 2
19 185245067 RO715 S air gun 1
20 [N01050 DM4F N VRS R R4 Hexagon flange nut M4| 3
21 |N04013 DM8F 1SR RN Flange nut M8 4
22 |S17006 TCBEI M6 X 16|Fk 7S fAIEE] M6 X 16 Screws M6 X 16 3
23 185302024 007-107A  |Useoh & e Storage box mounting shafd 1
24 [W06003 RMSB L B Elastic washer 3
25 (185223002 ST-C-067 __|PiZEiEan3k Shockproof sponge pad| 1
26 1930200184 ST-C-019  [EflgE (BHE) Parts storage box 1
27 |N08003 DM8AR 7S A K B REMS Hex lock nut M8 1
28 |S05404 TCET M4X6 |7~ A AL I HEET MAX 6 Screws M4 X 6 4
29 |W01041 RM4X 12  [FH4 Gasket 4 1
30 1185330002 DRIVER-001 [t HLIKE) 2% Stepper motor driver 1
31 [185322002 AAFQ1515F01 |BK a0 28] 1H B = 42 =k Anti-vibration connector 2
32 |L02100 TE MAX 16 [MBFMAX 12 Bolt M4 X 12 4
33 1930200180 3022-126A  |BKzh 2 4 (B0 Drive bracket 1
34 701516014 DM3 75 F B REM3 Hex nut M3 1
35 1185330003 PG11 Bl 7K B23LPG11 Waterproof connector PGI1 3
36 185130127 MAMMUT Uit 1 26MK3/4 Terminal strip 1
37 |S05422 TCEL M3X20 |7 AL SLIRET M3 X 20 Screws M3 X 20 1
38 |1852NS16006 DM4G1 4 A2 REMA Cage nut M4 4
39 [S05917 TCEI M6 X 14 | AR LI24T M6X 14 Screws M6 X 14 1
40 1930200181 007-213A IREh PR Bk Y Sk (W) Prive shockproof joint suppor 1
41 1185322003 AAPO1515-M4 X 10F | IR 5} 28 JIE H#E B 22 42 3k Shockproof connector 1
42 1930200182 3022-127A |HIEFE A (WE) ectric control box assemb| 1|
43 |kl S Eh A Pneumatic components 1
44 |S17879 TCBET M6 X 10{P4 7S~ [F SL BB ETM6 X 10 Screw M6 X 10 1
45 18533100200 LR BRI A Wire rack assembly 1
46 |1852NS30011 | TC MAX10AFO |-|-“FAHi# SLI24TMA X 6 Screws M4 X 6 4
47 |soksksksksk ST-K-108C |4T¥=4H 14k Light control components 1
48 102156 75 A S HEAEMS X 20 Bolt M8 X 20 4
49 1930200174 3022-001 [FEyhFsEAHAE (BT Sump assembly 1
50 185222033 O0R2021  |Z%4:}[E0R2021 Seal ring OR2021 4
51 |S05436 TCEI M6 X 25 | AR L I24T M6 X 25 Screws M6 X 25 4
52 [185122101 1650/986 |1kl ™ B e kE Stop convex rubber column| 4
53 185222008 3022-134A |ZB Pk g Buffer washer 4
54 [1852NS16009 DM8 X 24  |BUHE /S f IR HMS Hexagon stud M8 3
55 1930200160 ST-C-092A | FEMLIE s SZ (M) | Motor support plate 1

33




P

34



5. INLZE F #8—Lower part of the frame

5 |ARHS SEMHS |8 ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 185231009  |360M12-0G050 |/ [f4E Universal wheel 1
2 1185102101 ST-C-130 | [ B & Universal caster threaded sleeve 1
3 (70508002 SEG8/ER  |FF 448 Open ring 8 1
4 1185109102 ST-C-132 |JI%C & PR A Caster height limit block| 1
5 |S17888 TCBET M5X 18| N7~ A~ [ S BEETM5 X 18 Screw M5 X 18 1
6 1930200188 | ST-C-BASE-04 |3 22548 (W) Bottom mount 1
7 [S23008 VL M3X30S |1Mvisk B EugssT2.9%30 | Screws ST2.9 X 30 2
8 [185122101 1650/986 | iE&h M ARSI A Stop convex rubber column| 2
9 [S09009 STET M5 X 10G | 7S 5 e i2ETM5 X 10 Screws M5 X 10 2
10 (185110101 ST-C-134 |J%S & T4 F Caster height adjustment lever 1
11 [W06017 RM5B TR TR Disc spring 1
12 [N08010 DM5AR 7~ FH B S RV Hex lock nut M5 1
13 [S05186 TCEI M5X40 [PN7S A FAESKIRETM5 X 40| Screws M5 X 40 1
14 1185102104 2262078 /‘ﬁﬁ%ﬁﬁau_ﬁ;%ﬁ Hexagonal copper shaft is short 3
15 (185144103 MCM—-14-03 EE)F;I/,%:[,%DZ:FEEE Plastic oblique opening sleeve 4
16 1185105101 2262—-084 Hfﬂﬁ%ﬁ%i@*? Foot switch connecting rod 1
17 [185103105 ST-C-135  |BIBETT REN FumfRE connecting rod 1
18 [s05337 TCEL M5X12 [N M AAESKIREIME X 12| Screws M5 X 12 5
19 [1852NS12005 |TE M8X 15AFOF |5 ffii >4 [ Brii B2 M8 X 15 Bolt M8 X 15 8
20 [sskrskoksk XC-GL-2L | T % Foot switch 1
21 1930200187 ST-C-126 | BIFETT I¢ 22 e i (A Mounting plate 1
22 [N04005 DM5F VAY: R AL s Hexagon flange nut 6
23 |N04013 DMSF v 2= W2 REMS Flange nut M8 2
24 |W01022 RM8 X 24 [M8# H; M8 gasket 2
25 185231006 RON-G-060 _[i&#E Scroll wheel 2
26 185203021 HE Bushing 2
27 S17891 TCBET M8 X 55| N7~ A~ 5 S BEETM8 X 55 Srew M8 X 55 2
28 (185122102 3022-134B MBI IS R Rubber feet 2
29 (18510912400 Hh 4 e 20 A4 Anchor metal components 2
30 |1852NS13003 | GMLB7OML6 |57 JHIYEY F4l Feet adjustment 2
31 18513210300 | ST-C-115B [T 4k Lower pillar 1
32 |S17879 TCBET M6 X 10| N 7~ 1 F [F S BEETM6 X 10 Screw M6 X 10 4
33 |185144104 GF70PM10 X 15| L4 T F& I 15 T4l Rack lifting adjustment handle 1
34 1185109101 ST-C-142 | b 32 b I ERCC Support block 1
35 185132104 ST-C-143 | F 37k R ER Compression plate 1
36 185144108 ST-C-150 | SZ#E¥ERL A Pillar plastic sheet| 3
37 (185120101 MOLL-002  |[HLZ% W & Bh JHT Booster cylinder 1
38 |S05917 TCEL M6X14 [ M FAEKIREIM6 X 14]  Screws M6 X 14 2
39 185112103 2262-080 | JIEA < 3 At Foot support feet 1
40 1930200186 ST-C-127 | JBEHGEFRT (WHE) Foot pedal linkage 1
41 [W01003 RM6 M6 F M6 gasket 1
42 1930200185 ST-C-10A |JIEEHR (W12 Foot pedal 1
43 185102103 22062077 }—\ﬁ%ﬁﬁﬂj%ﬁh{q Hexagonal copper shaft length 1
44 S05918 TCEL M6X16 [P 7S lkESLIRETME X 16]  Screws M6 X 16 1

35




36



5. 28 3h4H/—Pneumatic components

5 |ARHS SEMHS |8 ZHH#R HE
NO. |Part NO. Italy NO. |PartName Description Number
1 |S05859 RMAX 12 | 7S A AT Sk Screw 4
2 |W01041 ST-C-056  [# )4 Gasket 4 5
3 1930200179  [TCBET M4 X 22|I&4H Mk (W) Valve cover 1
4 505928 TCBET M4 X 22|75 A A SLIRETMA X 22]  Screws M4 X 22 2
5 42136001 KQ2L.04-M5 | PR 25 3L KQ21.04 Quick change elbow 1
6 [185345007 XUE T 0] 25 SLKQ2Z04-M5A | Double tube universal elbow 3
7 185245075 FEAAE ¢ 2— dp4 | Straight reducer d2-04| 1
8 1185145126 33d EEE(QI\@SYJ512—5LZD— 3-port solenoid valve SYJ512-5LZD-M5 4
9 142130092 T T 2RAN101 Silencer AN101 3
10 [407S12002 SYC VAR LT 5 manifold sealing screw 2
11 185145125 4{j$j§;j]:jﬁ;[¢)j553YJ5 4-bit single pass manifold SS3YJ5 1
12 |18045017 A-100423-KQ2L06-01AS  |A-100 connector KQ2LO6-01AS| 4
13 [185345002 HAZ.D6-R1/4 Right angle elbow ®6-Rl / 4 1
14 [185345011 FH A RIS Y 7120 Solenoid valve 1
15 [185345012 FEL B 1] ‘22 255 <7 S X 7000 Mounting bracket 1
16 [185345004 Bk @4-R1/4 Straight connector 1
17 1185345014 $'@§'ﬁ]"pﬂ?§§<KQ2VDO4— Single tube universal joint 1
18 |185345013 ELE 1 IR R AS2002F-04 Straight throttle valve 1
19 |185230012 R HE260-301 Grey terminal block 10
20 185230009 i HEE AR 260-361 Terminal block cover 1
21 1505410 TCEI M3X10 [#24] M3 X 10 Screw M3 X 10 2
22 [185145130 U &I AR20K Pressure reducing valve 3
23 185145132 3. (R1/8, ©4) Elbow (R1 / 8, ®4) 3
24 1505337 TCEL M5X12 [N7SA A LIZETM5 X 12| Screws M5 X 12 8
25 1185303042 ST-C-013C [ §# support 1
20 142136018 XX%ﬁ[I’ﬂ%%KQZZTOG Double tube universal elbow 1
27 1185145121 L PE R JRAW20-02BCE-B]  Filter regulator 1
28 142130096 T3 JFI5VHK3 Manual switch VHK3 1
29 [N01050 DM4F 7N VR L T R B4 Hexagon flange nut 3
30 1930200178 ST-C-055 | iRIZH 223 MR 284 (i) mounting plate 1
31 |S05426 TCET MAX12 [N S FFSLIRE] M4 X Screws M4 X 12 3
32 701516016 DM5 X5 |/ faREEEMS Hex nut M5 8
33 |701S16014 DM3 75 Fi 2 REM3 Hex nut M3 2
34 1701816015 DM4 7SI R4 Hex nut M4 4

37




5. SN K IXBhZH/——Motor and drive components

Fs | AFMHS SEMS | B TR HE
NO. [Part NO. Italy NO. [|PartName Description Number
1 [185130102 XC-G10S  |#EAEMHIR Operation panel 1
2 |185130103 X CGMFY2007 | =354 il 28 X CGMFY2007 Mitsubishi 1
3 1185212066 261/746 DB AR Spring connection seat 1
4 1701515011 [TCBET M5 X 12|75 48 F 5l SM5 X 12 Hexagon flat head M5 X 12 | 4
5 185212065 ST-C-101 |¥=HI a5 Controller connection board 2
6 [185203032 ST-C-099A |4%& Copper sets 4
7 185222009 ST-C-099B _|#5 K 28 i 44 Rubber cushion 1
8 185212064 ST-C-100 |[JjE Shock-absorbing gasket 1
9 [701S15011  [TCBEI M5X 12|75 FFISkM5 X 12 Hexagon flat head M5 X 12 | 4
10 |185227014  |M1X 10X 45. 4 3% spring 1
11 |1852NS30005 VTS-028 | & A L85 M4 X 14 Screw M4 X 14 1
12 |701S16015 DM4 7N FH B REMA Hex nut M4 2
13 [S05426 TCET M4X12 |/ AIBAESLI2E] M4 X 12 Screws M4 X 12 1
14 |185244012  |K14M72339301 [A55E R4 21 Protective cover 1
15 |185335006 MOP85 FAES) R AR Lower drive pulley 1
16 |185244013  |K14M72339401 |45 4t B4 22 Protective cover 1
17 [185130106 GMZP15M410 |’y %6 55 e AR ETM4 X 10 Knob screw 3
18 |185228009 RM8 X 32 | Efhill# A Homemade gasket 6
19 [185222008 3022-134A |22 h kg Buffer washer 3
20 [L02150 TE M8X35 |/NHSLAFiEfe M8X 35 Bolt M8 X 35 3
21 185130104 XL-G754 | =ZEHALXLG75420Y Mitsubishi motor XLG75420Y 1

38




5. 44T HMH—Light control components

5 | ARHS SEMHS |8 TR HE
NO. |Part NO. Italy NO. [PartName Description Number
1 (930200183 ST-C-108 YT #4 =7 (W) Light control box cover 1
2 185212087 ST-C-107 ﬁ%%ﬂ'ﬁﬁ%ﬂ‘ Terminal block mounting piece 1
3 (185230037 BS-04PG16 |Bf/K#E3LPG16 Waterproof connector 2
4 1185230038 BS—-01PG7 | 7K FE3LPGT Waterproof connector 1
5 [185230031 SPST-10A  [4T#FIF K Light control box switch| 1
6 1185230042 MORS-007 |k ff i - REtk 281-311 Grey terminal partition 1
7 1185230044 MORS-005  [4% £k 31281611 Terminal 281-211 1
8 1185230029 MORS—004 | #& a1 FEtk2002-1492 [Orange terminal partition| 3
9 1185230020 MORS-002 |44 58 # 40m 1-2002-1401 4-wire common terminal block 2
10 |185230021 DRIVER-LED1 |LED3XZ) Hi 5 LED drive power 1
11 |185230019 MORS-001  |4Zk Ryt in12002-1407 4-wire protective earth terminal 1
12 [185230039 ELE-0147D | R Ry 2% Overvoltage 1
13 [185230024 FUS5 X 20T05A | {622 5X 20 T0. 5A Fuse 5 X 20 T0.5A 1
14 [185230040 ELE-0172  [fiZ54di Sk Aviation plug 1
15 |701S16015 DM4 18475 AR RN Type 1 hexagon nut 1
16 _[N08009 DM4AR LB i RV Self-locking nut M4 1

39




¥ VL.BE.MRAC.

KIEREEBEARMES

SAFIRLLIS 2 F])

Italy company : VI.BE.MAC s.p.a

BANEDHET REAREEHSSREST/i8

37057 S.Giovanni Lupatoto(VR),lItaly-Via Monte Pastello 7/i
F3E/TEL: +39 045 8778151/52

fEE/FAX : +39 045 8779024

®ILE/HTTP : www.vibemac.com

HR#E/E-mail : sales@vbm-grp.com customercare@vbm-grp.com

A LELLIS B sesE bR AR A E

Company: Zhejiang VI.BE.MAC. Smart Sewing Technology Co., LTD.

P TEAMNHRIX=FREAIERER10085

No. 1008 East Donghai Avenue, Jiaojiang District, Taizhou City, Zhejiang Province
E3i%E/TEL:0086-0576-89086118

RI3E/HTTP : www.vibemac.com

BRFE/E-mail : sales@vbm-cn.com



	0封面
	1总装部分1
	2总装部分2
	3机头上节1
	4机头上节2
	5机头上节2
	6
	7
	8
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39



